
Europe Regional Medical Command Formulary 
LRMC Pharmacy Phone DSN: 590-5223 Commercial: 06371-9464-5223 

Hours: Mon.-Fri. 8 a.m.-7 p.m., Sat 9 a.m.-1 p.m. Closed Sundays, Federal Holidays 
 

Addiction Medication 
Buproprion SR (Zyban) 150mg TBSR   
Disulfiram (Antabuse) 250mg Tab 
Naltrexone (Revia) 50mg Tab 
Nicotine (Nicoderm) 7mg, 14mg, 21mg Transdermal Patches; 2mg, 4mg Gum 

Analgesia 
Acetaminophen (Tylenol) 325mg Tab; 80mg TBCH,160mg/5mL Oral Elixir; 120mg, 325mg  
     Rectal Suppository 
Acetaminophen/Butalbital/Caffeine (Fioricet) 325/50/40mg Tab 
Baclofen (Lioresal) 10mg Tab 
Benzocaine (Anacaine) 20% Topical Spray 
Benzocaine/Tetracaine (Cetacaine) 14-2% Topical Spray 
Celecoxib (Celebrex) 100mg, 200mg Cap 
Codeine 30mg Tab 
Codeine/Acetaminophen (Tylenol #3) 300mg/30mg Tab; 

                    (Tylenol w/ Codeine Elixir) 120mg/12mg/5mL Oral Elixir 
Colchicine (Colcrys) 0.6mg Tab 
Cyclobenzaprine (Flexeril) 10mg Tab 
Diclofenac (Voltaren) 75mg TBEC 
Fentanyl 25mcg/hr, 50mcg/hr, 75mcg/hr Transdermal Patch*** 
Hydrocodone/Acetaminophen (Norco) 5/325mg, 7.5/325mg Tab 
Hydromorphone (Diluadid) 2mg Tab 
Ibuprofen (Motrin) 200mg, 400mg, 800mg Tab; 100mg/5mL Oral Susp 
Indomethacin (Indocin) 25mg Cap; 25mg/5ml Oral Susp 
Lidocaine (Lidoderm) 5% Transdermal Patch 
Meloxicam (Mobic) 7.5mg, 15mg Tab 
Methadone (Dolophine) 5mg,10mg Tab; 10mg/5ml Oral Soln 
Methocarbamol (Robaxin) 500mg, 750mg Tab 
Methyl Salic/Ment (BenGay, Analgesic) Topical Oint 
Morphine Sulfate (MS Contin) 15mg, 30mg, 60mg,100mg TBSR; (MS IR) 15mg, 30mg Tab;  
     10mg/5ml Oral Soln 
Nabumetone (Relafen) 500mg Tab 
Naproxen (Naprosyn) 250mg, 500mg Tab 
Oxycodone (Oxycontin) 10mg, 20mg, 40mg TBSR; (Roxicodone) 

                     5mg Tab; 5mg/5ml Oral Soln 
Oxycodone/Acetaminophen (Percocet) 5mg/325mg Tab; (Roxicet) 325-5mg/5ml Oral Soln 
Piroxicam (Feldene) 20mg Cap 
Salsalate (Disalcid) 500mg Tab 
Sulindac (Clinoril) 150mg Tab 
Tizanidine (Zanaflex) 4mg Tab 
Tramadol (Ultram) 50mg Tab 

Cardiology 
Acebutolol (Sectral) 200mg Cap 
Acetazolamide (Diamox) 250mg Tab, 500mg Cap 
Aminocaproic Acid (Amicar) 250mg/ml Syrup 
Amiodarone (Pacerone) 200mg Tab; 5mg/ml Syrup 
Amlodipine (Norvasc) 5mg, 10mg Tab 
Amlodipine/Benazepril (Lotrel) 2.5/10mg, 5/10mg, 5/20mg,10/20mg, 10/40mg Cap 
Aspirin 81mg TBCH; (Ecotrin) 81mg, 325mg TBEC; 600mg Rectal Suppository 
Atenolol (Tenormin) 25mg, 50mg, 100mg Tab;  
Atorvastatin (Lipitor) 10mg, 20mg, 40mg, 80mg Tab 
Bisoprolol (Zebeta) 5mg Tab 
Captopril (Capoten) 25mg, 50mg Tab 
Carvedilol (Coreg) 3.125mg, 6.25mg, 12.5mg, 25mg Tab 
Chlorthalidone (Hygroton) 25mg, 50mg Tab  
Clonidine (Catapress) 0.1mg, 0.2mg Tab 
Clonidine (Catapress TTS) 0.1mg/hr, 0.2mg/hr, 0.3mg/hr Patch 
Clopidogrel (Plavix) 75mg Tab 
Colestipol HCL (Colestid) 1gm Tab 
Digoxin (Lanoxin) 0.125mg, 0.25mg Tab 
Diltiazem (Cardizem) 60mg Tab; (Tiazac) 120mg, 180mg, 240mg CPSR 
Dronedarone (Multaq) 400mg Tab*** 
Enalapril (Vasotec) 2.5mg, 5mg, 10mg Tab; 1mg/ml Compounded Susp 
Enoxaparin (Lovenox) 30mg,40mg,60mg,80mg,100mg, 120mg, 150mg Syringe 

                Eplerenone (Inspra) 50mg Tab*** 
Ezetimibe (Zetia) 10mg Tab 
Felodipine (Plendil) 2.5mg, 5mg, 10mg Tab 
Fenofibrate (Tricor) 48mg, 145mg Tab 
Flecainide (Tambocor) 100mg Tab 
Furosemide (Lasix) 20mg, 40mg Tab; 10mg/mL Oral Soln 
Gemfibrozil (Lopid) 600mg Tab 
Guanfacine (Tenex) 1mg Tab 
Hydralazine (Apresoline) 10mg,25mg, 50mg Tab 
Hydrochlorothiazide (HydroDiuril) 25mg, 50mg Tab; 12.5mg Cap 
Isosorbide Dinitrate (Isordil) 10mg Tab; (Dilatrate-SR) 40mg CPSR 
Isosorbide Mononitrate (Imdur) 30mg, 60mg TBSR 
Labetalol (Normodyne) 100mg, 200mg Tab 
Lisinopril (Zestril, Prinivil) 5mg, 10mg, 20mg, 40mg Tab 
Lisinopril/Hydrochlorothiazide (Zestoretic) 10/12.5mg, 20/12.5mg, 20/25mg Tab 
Losartan (Cozaar)  25mg, 50mg , 100mg Tab 
Losartan/Hydrochlorothiazide (Hyzaar) 50/12.5mg, 100/12.5mg, 100/25mg Tab 
Methyldopa (Aldomet) 250mg Tab 
Metolazone (Zaroxolyn) 5mg Tab 
Metoprolol Succ (Toprol XL) 25mg, 50mg,100mg, 200mg Tab 
Metoprolol Tartrate (Lopressor) 25mg,50mg, 100mg Tab 
Midodrine (ProAmatine) 2.5mg, 5mg Tab 
Nadolol (Corgard) 40mg Tab 
Niacin (Vitamin B-3) 500mg Tab; (Niaspan) 500mg, 750mg, 1000mg TBSR 
Nifedipine (Procardia) 10mg Cap; (Adalat CC) 30mg, 60mg, 90mg TBSR; 
Nitroglycerin (Nitrostat) 0.4mg (1/150 gr) Sublingual Tab; (Nitrolingual Spray) 0.4mg/Metered  

Dose Oral Spray; (Nitrodur) 0.2mg/hr, 0.4mg/hr Transdermal patch; 2% Topical Oint;  
                Nimodipine (Nimotop) 30mg Cap 

Pentoxifylline (Trental) 400mg Tab 
Phenoxybenzamine (Dibenzyline) 10mg Cap 
Prasugrel (Effient) 10mg Tab*** 
Pravastatin (Pravachol) 10mg, 20mg, 40mg Tab 
Prazosin (Minipress) 1mg, 2mg, 5mg Cap 
Propafenone (Rythmol) 150mg Tab 
Propranolol (Inderal) 10mg, 40mg Tab; (Inderal LA) 80mg, 120mg CPSR; 4mg/ml Oral Soln 
Ramipril (Altace) 1.25mg, 2.5mg, 5mg, 10mg Tab 
Simvastatin (Zocor) 5mg, 10mg, 20mg, 40mg, 80mg Tab 
Sotalol (Betapace) 80mg,160mg Tab  
Spironolactone (Aldactone) 25mg, 100mg Tab; 
Telmisartan (Micardis) 20mg, 40mg, 80mg Tab 
Telmisartan/Hydrochlorothiazide (Micardis HCT)  80/12.5mg, 80/25mg Tab 
Terazosin (Hytrin) 1mg, 2mg, 5mg, 10mg Cap 
Ticagrelor (Brilinta) 90mg Tab*** 
Triamterene/ Hydrochlorothiazide (Maxzide) 25/37.5mg, 50/75mg Tab 

                Valsartan (Diovan) 40mg, 80mg, 160mg, 320mg Tab 
Valsartan/Hydrochlorothiazide (Diovan HCT) 80/12.5mg,160/12.5mg, 320/12.5mg, 160/25mg,   
     320/25mg Tab 
Verapamil (Calan) 80mg Tab; (Calan SR) 180mg, 240mg TBSR 
Warfarin (Coumadin) 2mg, 5mg Tab (Recommend referral to Anticoag Clinic) 

Dental 
Chlorhexidine Gluconate (Peridex) 0.12% Oral Rinse 
Docosanol (Abreva) 10% Topical Cream 
Lidocaine, Viscous (Xylocaine) 2% Oral Soln 
Sodium Fluoride (Prevident 5000 Plus) 1.1% Toothpaste;  (Pediaflor) 0.5mg/mL Oral Drops;  
     1mg TBCH 
Triamcinolone Dental 0.1% Paste 

Dermatology 
Acitretin (Soriatane) 25mg Cap*** 
Adapalene (Differin) 0.1%, 0.3%*** Topical Gel 
Almuminum Chloride (Drysol) 20% Topical Soln 
Aminolevulinic acid (Levulan, Kerastick) 20% Topical Soln 
Ammonium Lactate (Lac-Hydrin) 12% Lotion 
Anthralin (Psoriatec) 1% Topical Cream 
Azelaic Acid (Azelex) 20% Topical Cream 
Bacitracin 500Units/gm Topical Oint 
Benzoyl Peroxide (Benzac) 5%, 10% Topical Gel 
Benzoyl Peroxide 5% Wash-2 bottle limit with refills 
Betamethasone Valerate 0.1% Topical Lotion 
Calamine Topical Lotion 
Calcipotriene (Dovonex) 0.005% Topical Cream 
Camphor/Menthol (Sarna) 0.5-0.5% Topical Lotion 
Capsaicin (Zostrix) 0.025% Topical Cream 
Cetaphil (Cetaphil) Topical Cleanser 
Clindamycin (Cleocin) 1% Topical Lotion; 1% Topical Soln 
Clindamycin/Benzoyl Peroxide (DUAC) 1.2-5% Topical Gel 
Clobetasol Propionate (Temovate) 0.05% Topical Cream; 0.05% Topical Oint; 0.05% Scalp  
     Soln; 0.05% Topical Foam 
Clotrimazole (Lotrimin) 1% Topical Cream 
Clotrimazole/Betamethasone (Lotrisone) Cream 
Coal Tar (Denorex) 1% Shampoo 
Cocoa Butter Topical Bar 
Collagenase (Santyl) 250unit/gm Topical Oint*** 
Collodion Flexible (Gordofilm) Topical Soln 
Dakin’s Full Strength 0.5%; Half Strength 0.25% Topical Soln 
Desonide (Tridesilon) 0.05% Topical Cream; 0.05% Topical Oint 
Dibucaine 1% Topical Oint 
Docosanol (Abreva) 10% Topical Cream 
Emollient (Lubriderm, Moisturel) Topical Lotion; (Vanicream) Topical Cream 
Erythromycin (T-Stat) 2% Topical Soln 
Fluocinolone (Derma Smoothe/FS) 0.01% Topical Scalp Oil 
Fluocinolone Acetonide (Synalar) 0.01% Topical Soln 
Fluocinonide (Lidex) 0.05% Topical Cream; 0.05% Topical Oint; 0.05% Topical Gel; 0.05%  
     Topical Soln 
Fluorouracil (Efudex) 5% Topical Cream 
Formaldehyde (Formadon) 10% Topical Soln 
Glycerin Topical Liquid 
Hydrocolloid (Ultec) 4x4 Topical Dressing 
Hydrocortisone (Cortaid) 1%, 2.5 % Topical Cream; 1% Topical Oint 
Hydroquinone/Sunscreen (Aclaro) 4% Topical Cream 
Imiquimod (Aldara) 5% Topical Cream 
Isotretinion (Accutane) 10mg, 20mg, 40mg Cap*** 
Ketoconazole (Nizoral) 2% Topical Cream; 2% Shampoo 
Lidocaine (Xylocaine) 2% Jelly; 5% Topical Oint 
Metronidazole (Metrocream) 0.75% Cream 
Metronidazole (Metrogel) 0.75%, 1% Topical Gel 
Mineral Oil/Petr (Eucerin, Moisturin) Topical Cream 
Mupirocin (Bactroban) 2% Topical Oint 
Naftifine (Naftin) 1% Topical Cream 

                Nitroglycerin 0.2% Compounded Rectal Oint  
                Nystatin (Mycostatin) 100,000 unit/gm Topical Cream, Topical Oint; Topical Powder 

Nystat/Bacit/Triam (NBT, Diaper Cream) Compounded Topical Ointment 
Permethrin (Elimite) 5% Topical Cream; (NIX)1% Shampoo 
Pimecrolimus (Elidel) 1% Topical Cream 
Podofilox (Condylox) 0.5% Topical Soln 
Potassium Hydroxide 10% Test Soln 
Povidone-Iodine (Betadine) 7.5% Topical Soap; 10% Topical  Soln 
Salicylic Acid (Mediplast) 40% Topical Disc; (Compound W) 17% Topical Gel 
Selenium Sulfide Shampoo (Selsun) 2.5% Topical Lotion 
Silver Nitrate Applicator 
Silver Sulfadiazine (Silvadene) 1% Topical Cream 
Skin Protectant (Aquaphor) Topical Oint 

Sulfac/Sul (Novacet) 10-5% Topical Lotion 
Sulfur/Salacylic Acid/Coal Tar (Ala Seb T) 2-2-5% Shampoo 
Surgical Lubricant (SurgiLube) Topical Gel 
Tacrolimus (Protopic) 0.1% Topical Gel; 0.1%, 0.3% Topical Oint 
Tazarotene (Tazorac) 0.1% Topical Gel 
Terbinafine (Lamisil) 250mg Tablet; 1% Topical Cream 
Tretinoin (Retin-A) 0.01%, 0.025% Topical Gel; 0.025%, 0.05%,  
     0.1% Topical Cream 
Triamcinolone Acetonide (Kenalog) 0.025%, 0.1% Topical 

                     Cream; 0.025%, 0.1% Topical Oint; 150mcg Topical Spray  
Urea (Keralac) 20% Topical Cream (Carmol 40) 40% Topical Cream 
Vitamin A&D Topical Oint 
White Petrolatum (Vaseline) Topical Oint 
Witch Hazel (Tucks) Topical Pads 
Zinc Oxide 20% Topical Oint 

Ear, Nose, & Throat 
Acetic Acid/Aluminum Acetate (Domeboro) 2% Otic Soln 
Antipyrine/Benzocaine/Glycerin (Auralgan) Otic Soln 
Benzonatate (Tessalon) 100mg Oral Perles 
Brom/PSE (Dimetapp) 15-1mg/5ml Oral Elixir*** 
Carbamide Peroxide (Debrox) 6.5% Soln 
Cetirizine (Zyrtec) 1mg/mL Oral Syrup; 10mg Tab 
Cetyl/Benz/Ment (Cepacol) Lozenge 
Chlorpheniramine (Chlortrimeton) 2mg/5mL Oral Syrup; 4mg Tab 
Ciprofloxacin/Dexamethasone (Ciprodex) 0.3-1.1% Otic Susp 
Cromolyn (Nasalcrom) 40mg/ml Nasal Spray 
Cyproheptadine (Periactin) 2mg/5mL Oral Syrup; 4mg Tab 
Diphenhydramine (Benadryl) 25mg Cap; 12.5mg/5mL Oral Elixir 
Doxylamine Succinate (Unisom) 25mg Tab 
Diphen/Maalox/Visc Lido (Magic Mouthwash) 1:1:1 Compunded Oral Susp 
DM/PSE/Acet/CTM (Tylenol Cold) Tab 
Fexofenadine (Allegra) 180mg Tab 
Fluticasone (Flonase) 50mcg/Dose Nasal Spray 
Guaifenesin (Robitussin) 100mg/5mL Oral Syrup*** 
Guaifenesin LA (Mucinex) 600mg Tab 
Guaifenesin/Codeine (Robitussin AC) 100-10mg/5ml Oral Syrup 
Guaifenesin/Dextrometh (Robitussin DM) 100mg/10mg Syr***; (Mucinex DM) 600-30mg TBSR 
Guaifenesin/Pseudoephedrine ER (Mucinex D) 600/60mg Tab 
Hydroxyzine HCl (Atarax) 10, 25mg Tab; 10mg/5mL Oral Syrup 
Ipratropium (Atrovent) 0.03%, 0.06% Nasal Spray 
Loratadine (Claritin) 5mg/5mL Oral Syrup; 10mg Tab 
Mometasone Furoate (Nasonex) 50mcg Nasal Spray 
Neomycin/Polymyxin B/Hydrocortisone (Cortisporin) Otic Susp 
Ofloxacin (Floxin) 0.3% Otic Soln 
Olopatadine (Patanase) 0.6% Nasal Spray 
Oxymetazoline (Afrin) 0.05% Nasal Spray 
Phenylephrine (Neo-Synephrine) 0.125%, 0.25% Nasal Spray 
Pseudoephedrine (Sudafed) 30mg,60mg Tab; 120mg TBSR; 30mg/5mL Oral Syrup*** 
PSE/Trip (Actifed) 30-1.25mg/5ml Oral Syrup***; 60/2.5mg Tab 
Sodium Chloride Solution (Ocean, SeaMist) 0.65% Nasal Spray 
Sodium Chloride/Bicarb (Ayr) Nasal Wash Kit 

Endocrinology 
Acarbose (Precose) 50mg Tab 
Adalimumab (Humira) 40mg/0.8ml Kit/Pen 
Alcohol Isopropyl 70% Pads 
Alendronate (Fosamax)  35mg, 70mg Tab 
Bicalutamide (Casodex) 50mg Tab 
Blood Glucose Monitor &Test Strips (Precision Xtra, FreeStyle Lite)  

(Contour Test Strips for insulin pump patients ONLY) 
Blood Ketone Strips (Precision Xtra) 
Cabergoline (Dostinex) 0.5mg Tab 
Control Solution (Precision Xtra) Test Soln 
Cortisone acetate (Cortone) 25mg Tab 
Dexamethasone (Decadron) 0.5mg, 4mg Tab; (Intensol) 1mg/ml Soln 

                Epoetin Alfa (Procrit) 10,000mgunit/ml, 40,000mg/ml vial*** 
Etanercept (Enbrel) 25mg Kit; 50mg/ml Pen*** 
Exenatide (Byetta) 5mcg, 10mcg Injection*** 
Fludrocortisone (Florinef) 0.1mg Tab 
Flurandrenolide (Cordran) 4mcg/cm Topical Tape 
Glimepiride (Amaryl) 1mg, 4mg Tab 
Glipizide (Glucotrol) 5mg, 10mg Tab 
Glucagon (Glucagon Kit) 1mg Injection 
Glucose 40% Gel 
Glyburide (Diabeta, Micronase) 2.5mg, 5mg Tab 
Glyburide Micronized (Glynase PresTab) 1.5mg, 3mg Tab 
Hydrocortisone (Hydrocortone) 5mg, 10mg Tab 
Ibandronate (Boniva) 150mg Tab 
Infliximab (Remicade) 100mg Vial*** 
Insulin Aspart (Novolog) 100unit/ml vial; (Novolog Flexpen) 100unit/ml Pen 
Insulin Glargine (Lantus) 100units/ml vial; ; (Lantus SoloStar) 100units/ml Pen 
Insulin Human 70/30 (Novolin 70/30) 100unit/ml vial; NPH (Novolin NPH) 100unit/ml Vial 
     Regular (Novolin R) 100unit/ml Vial 
Lancets Ultra-Fine 33 gauge  
Leflunomide (Arava) 20mg Tab*** 
Leuprolide (Lupron Depot-Ped) 7.5mg, 11.25mg, 15mg Inj; (Lupron Depot) 3.75mg, 7.5mg, 
     11.25mg Inj 
Levothyroxine (Synthroid Brand only) 25mcg, 50mcg, 75mcg, 88mcg, 100mcg, 

112mcg,125mcg, 137mcg,150mcg, 175mcg, 200mcg Tab  
Liothyronine (Cytomel) 25mcg Tab 
Metformin (Glucophage) 500mg, 850mg, 1000mg Tab; (Glucophage XR) 500mg, 750mg TBSR 
Methimazole (Northyx) 5mg, 10mg Tab 
Methylprednisolone (Medrol) 4mg Tab; 4mg DosePak 
Metyrapone (Metopirone) 250mg Tab 

Pen Needles (BD Ultra-Fine Short) 8mm 
Pioglitazone (Actos) 15mg, 30mg, 45mg Tab 
Prednisolone (OraPred) 15mg/5mL Oral Syrup 
Prednisone (Deltasone) 1mg, 5mg, 10mg, 20mg Tab 
Propylthiouracil (PTU) 50mg Tab 
Sitagliptin (Januvia) 50mg,100mg Tab 
Sitagliptin/Metformin (Janumet BID) 50/500mg, 50/1000mg Tab; (Janumet XR QD) 50/500mg, 
         50/1000mg, 100/1000mg Tab 
Sod Polystyr Sulfon (Kalexate) 15gm/60ml Susp 
Somatropin (FlexPro, Nordiflex) 10mg/1.5ml, 5mg/1/5ml Syringe*** 
Syringes/Needle (B-D UF II Insulin Syringes 31G) 0.3ml, 0.5ml, 1ml 
Testosterone Cypionate (Depo-Testosterone) 200mg/ml 1ml, 10ml vials*** 
Testosterone (Androderm) 2mg/24hr, 4mg/24hr Transdermal Patch 
Testosterone (Fortesta) 2% Topical Gel 
Thyrotropin Alpha (Thyrogen) 0.9mg/ml Vial*** 
Urine G/K Test (Keto-Diastix) Test Strips 

Gastroenterology 
Aluminum Hydroxide (Amphojel) 320mg/5ml Suspension 
Al Hy/Mg Hy/ (Maalox) Oral Suspension 
Al Hy/Mg Hy/Sim (Maalox ES) Oral Suspension 
Al Hy/Mg Tr/Aa (Gaviscon) Chew Tab 
Belladonna alkaloids/Phenobarbital (Donnatal) 16.2mg Tab; 16.2mg/5ml Oral Elixir 
Bisacodyl (Dulcolax) 5mg Tab; 10mg Rectal Suppository 
Bismuth subsalicylate (Pepto-Bismol) 262mg TBCH; 260mg/15ml Oral Susp 
Budesonide (Entocort) 3mg Cap 
Charcoal Activ (EZChar) 50gm/240ml Oral Susp 
Charcoal Activ/Sorbitol (Actidose) 50gm/240ml Oral Susp 
Chlordiazepoxide/Clidinium (Librax) 5mg/2.5mg Cap 
Cimetadine (Tagamet) 400mg Tab; 300mg/5ml Oral Liquid 
Dicyclomine (Bentyl) 20mg Tab 
Diphenoxylate/Atropin (Lomotil) 2.5/0.025mg Tab 
Docusate Sodium (Colace) 100mg Cap; 20mg/5mL Oral Syrup 
Electrol Lavage (Colyte, Golytely) Oral Soln 
Electrolyte Replacement (Pedialyte) Powder Packets 
Esomeprazole (Nexium) 20mg, 40mg Cap; 20mg DR Susp Pack 
Glutamine (GlutaSolve) 1gm/scoop Powder  
Glycerin (Fleet) Adult, Child Rectal Suppository 
Glycopyrrolate (Robinul) 1mg Tab 
Hydrocortisone Acetate (Anusol-HC) 2.5% Rectal Cream; 100mg Rectal Suppository; 
     (Cortenema)100mg/60ml Rectal Enema; (Cortifoam) 10% Rectal Foam 
Iodoquinol (Diquinol) 650mg Tab 
Lactase (Lactaid) 3,000unit Tab 
Lansoprazole (Prevacid Solu-Tab) 15mg, 30mg TBSL*** 
Lactulose (Cephulac) 10g/15mL Oral Syrup 
Loperamide (Imodium) 2mg Cap 
Magnesium Citrate Oral Soln 
Magnesium Hydroxide (Milk of Magnisia) 400mg/5ml Oral Susp 
Magnesium Sulfate (Epsom Salt) Crystals 
Meclizine (Antivert) 25mg Tab 
Mesalamine (Pentasa) 250mg CPSR; (Lialda) 1.2G Tab; (Canasa) 1000mg Rectal 

Suppository; (Rowasa) 4gm Rectal Enema 
Metoclopramide (Reglan) 10mg Tab; 5mg/5mL Oral Syrup 
Mineral Oil Oral Soln 
Misoprostol (Cytotec) 100mcg Tab 
Omeprazole (Prilosec) 10mg, 20mg, 40mg Cap 
Ondansetron (Zofran ODT) 4mg, 8mg Orally Disintegrating Tab 
Pancrelipase (Creon) 6K, 12K, 24K Cap 
Peginterferon Alph-2A (Pegasys) 180mcg/0.5ml Syringe 
Phos AC/Dext/Fruc (Emetrol) Oral Soln 
Polyethylene glycol (Miralax) Powder 
Pram/HC (Analpram HC) 1-1% Rectal Cream; (Proctofoam HC) 1-1% Rectal Foam 
Pram/Phen/Gly/Petr (Preparation H) Rectal Suppository 
Prochlorperazine (Compazine) 25mg Rectal Suppository; 5mg Tab 
Promethazine (Phenergan) 6.25mg/5mL Oral Syrup; 25mg Tab; 12.5mg, 25mg Rectal   
     Suppository 

                Propantheline (Pro-Banthine) 15mg Tab 
                Psyllium (Konsyl) Oral Powder 

Ranitidine (Zantac) 150mg Tab; 15mg/mL Oral Syrup 
Senna 8.6mg Tab 
Scopolamine (Transderm Scōp) 1.5mg/72hr Transdermal Patch 
Simethicone 80mg TBCH; 40mg/0.6mL Oral Susp 
Sodium Bicarbonate (Neut) 650mg Tab 
Sodium Phosphate (Fleet) Rectal Enema 
Sorbitol 70% Oral Soln 
Sucralfate (Carafate) 1gm Tab; 1gm/10ml Oral Susp 
Sulfasalazine (Azulfidine) 500mg Tab; 500mg TBEC 
Trimethobenzamide (Tigan) 300mg Cap 
Ursodiol (Actigall) 300mg Cap; 25mg/ml Compounded Oral Susp 

Gynecology 
17-A Hydroxyprogesterone Caproate (Makena) 250mg/ml  Soln*** 
Clindamycin (Cleocin) 2% Vaginal Cream 
Clotrimazole (Mycelex-7) 1% Vaginal Cream 
Clomiphene (Clomid) 50mg Tab 
Desogestrel/Ethinyl estradiol (Desogen/Orthocept) 0.15mg/0.03mg Tab 
Diaphragm, Arcing Spring (Ortho All Flex) 65, 70, 75, 80, 85, 90mm Device 
Drospirenone/Ethinyl Estradiol (Yasmin) 3mg/0.03mg Tab; (Yaz) 3mg/0.02mg Tab 
Estradiol (Estrace) 1mg, 2mg Tab; (Climara) 0.025, 0.0375, 0.05, 0.075mg, 0.1mg/hr  
     Transdermal Patch 
Estrogen, conjugated (Premarin) 0.3mg, 0.45mg, 0.625mg, 1.25mg Tab; 0.625mg/gm Vaginal  
     Cream 
Estrogen, conjugated/Medroxyprogesterone (Prempro) 0.3/1.5mg, 0.45/1.5mg 0.625/2.5mg,  
     0.625/5mg Tab 
Estrogen, esterified/Methyltestosterone (Estratest H.S.) 0.625/1.25mg, 1.25/2.5mg Tab 



 
Ethynodiol diacetate/EE (Demulen, Zovia 1/35) 1/0.035mg Tab 
Etonogestrel (Implanon) 68mg Inplant*** 
Eton/EE (NuvaRing) 0.12mg/0.015mg/day Vaginal Ring 
Glycerin/Lanolin (Lansinoh Breast) Topical Cream 
Intrauterine Copper Contraceptive (ParaGard T-380A) IUD 
Letrozole (Femara) 2.5mg Tab 
Levonorgestrel (Next Choice) 0.75mg Tab 
Levon/EE (Levelin 28, Seasonale 91) 0.15mg/0.03mg Tab 
Levon/EE (Alesse/Spronyx) 0.1mg/0.02mg Tab 
Levon/EE (Tri-Levlen/Triphasil) Tab 
Levonorgestrel (Mirena) 20mcg/24h IUD 
Medroxyprogesterone (Provera) 2.5mg,10mg Tab 
Medroxyprogesterone Acetate (Depo-Provera) 150mg/ml Vial 
Methylergonovine (Methergine) 0.2mg Tab 
Metronidazole (Metrogel) 0.75% Vaginal Gel 
Norelg/EE (Ortho Evra) 150/20mcg/day Transdermal Patch 
Norethindrone (Nor-QD) 0.35mg Tab; (Aygestin) 5mg Tab 
Norethindrone/EE (Loestrin Fe) 1/0.02mg, 1.5/0.03mg Tab 
Norethindrone/EE (Ortho-Novum 1/ 35) 1mg/0.035mg Tab 
Norethindrone/EE (Ortho-Novum 7/7/7) Tab 
Norethindrone/Mes (Ortho-Novum 1/50) 1/0.05mg Tab 
Norg/EE (Ortho-Cyclen) 0.25/0.035mg Tab 
Norg/EE (Ortho Tri-Cyclen) 0.180, 0.215, 0.25/0.035mg Tab 
Norg/EE (Ortho Tri-Cyclen Lo) 0.180, 0.215, 0.25/0.025mg Tab 
Norg/EE (Lo/Ovral) 0.3mg/0.03mg Tab 
Prenatal Vitamins Tab 
Prenatal DHA 200mg Cap 
Progesterone 25mg,50mg,100mg, 200mg Vaginal Suppository 
Raloxifene (Evista) 60mg Tab 
Terconazole (Terazol) 0.4% Vaginal Cream 

Immunosuppressant Medication 
Azathioprine (Imuran) 50mg Tab 
Cyclosporine Modified (Neoral, SandIMMUNE) 25mg, 100mg Cap 
Leflunomide (Arava) 20mg Tab*** 
Mycophenolate (CellCept) 250mg, 500mg Cap 
Tacrolimus (Prograf) 5mg Cap 

Infectious Disease 
Acetic Acid 5% Topical Soln 

                Acyclovir (Zovirax) 200mg Cap; 400mg, 800mg Tab; 200mg/5ml Oral Susp 
                Albendazole (Albenza) 200mg Tab 

Alcohol Isopropyl 70% Topical Liquid 
Amantadine (Symmetrel) 100mg Cap; 50mg/5ml Syrup 
Amoxicillin (Amoxil) 250mg TBCH; 250mg, 500mg Cap; 250mg/5mL, 400mg/5mL Oral Susp 
Amoxicillin/Clavulanic Acid (Augmentin) 500mg, 875mg Tab; 400mg/5mL Oral Susp;  
     (Augmentin XR) 1000mg Tab; (Augmentin ES) 600mg/5mL Oral Susp 
Artemether/Lumefantrine (Coartem) 20/120mg Tab 
Atazanavir (Reyataz) 100mg, 150mg, 200mg Cap 
Atovaquone/Proguanil (Malarone) 250/100mg, 62.5/25mg Tab 
Azithromycin (Zithromax) 250mg Tab; 200mg/5mL Oral Susp; 1 gram Powder 
Cefdinir (Omnicef) 125mg/5ml Oral Susp; 300mg Cap 
Cefixime (Suprax) 100mg/5ml, 200mg/5ml Oral Susp 
Cefuroxime (Ceftin) 125mg/5ml Susp; 250mg, 500mg Tab 
Cephalexin (Keflex) 250mg, 500mg Cap, 250mg/5mL Susp 
Chorhexidine (Betasept, Hibiclens) 4% Topical Liquid 
Chloroquine (Aralen) 500mg Tab 
Ciprofloxacin (Cipro) 500mg Tab 
Clarithromycin (Biaxin) 500mg Tab 
Clindamycin (Cleocin) 150mg Cap; 75mg/ 5ml Oral Soln 
Clotrimazole (Mycelex Troche) 10mg Oral Troche 
Dapsone 25mg Tab 
Darunavir (Prezista) 400mg, 600mg Tab 
Dicloxacillin (Dynapen) 250mg Cap 
Docosanol (Abreva) 10% Topical Cream 
Doxycycline Hyclate (Vibramycin) 20mg, 100mg Tab 
Elvitegravir/Emtricitabine/Tenofovir/Cobicistat (Stribild) Tab 
Emtricitabine/Tenofovir (Truvada) 200/300mg Tab 
Erythromycin Base (Ery-Tab) 250mg Tab  
Erythromycin Ethylsuccinate (EES) 400mg Tab; (EryPed) 200mg/5ml Oral Susp 
Efavirenz/Emtricitabine/Tenofovir (Atripla) Tab 
Erythromycin Ethylsuccinate/Sulfisoxazole (Pediazole) 200mg/600mg/5mL Oral Susp 
Ethambutol (Myambutol) 400mg Tab 
Fluconazole (Diflucan) 100mg, 150mg Tab; 10mg/ml, 40mg/ml Oral Susp 
Gentian Violet 1% Topical Liquid 
Gen Viol/Bril Gr/Proflavine (Triple Dye) Topical Soln 
Griseofulvin Microsize (Grifulvin V) 125mg/5mL Oral Susp; 500mg Tab; (Gris-Peg) 125mg Tab 
Hydrogen Peroxide 3% Topical Soln 
Hydroxychloroquine (Plaquenil) 200mg Tab 
Iodine/Pot Iodide (Lugol’s) Topical Soln 
Isoniazid (INH) 300mg Tab, 50mg/5mL Oral Syrup 
Itraconazole (Sporanox) 100mg Cap 
Ivermectin (Stromectol) 3mg Tab 
Ketoconazole (Nizoral) 200mg Tab 
Lamivudine (Epivir) 150mg Tab; 10mg/ml, 25mg/5ml Oral Soln 
Levofloxacin (Levaquin) 250mg, 500mg Tab 
Linezolid (Zyvox) 600mg Tab*** 
Lopinavir/Ritonavir (Kaletra) 200/50mg Tab; 133.3/33.3mg Cap 
Mefloquine (Lariam) 250mg Tab 
Metronidazole (Flagyl) 250mg, 500mg Tab 
Minocycline (Minocin) 50mg, 100mg Cap 
Moxifloxacin (Avelox) 400mg Tab 
Neomycin Sulfate 500mg Tab 

                Nitrofurantoin (Macrodantin) 50mg Cap, 25mg/mL Oral Susp 
                Nitrofurantoin (Macrobid) 100mg CPSR 

Nystatin (Mycostatin) 100,000 Units/ml Oral Susp 
Oseltamivir (TamiFlu) 75mg Cap; 6mg/ml Susp 
Penicillin G Benzathine (Bicillin LA) 600K, 1.2M units/syringe 
Pen G Benz/Proc (Bicillin CR) 600K, 1.2M units/syrine 
Penicillin V Potassium (Pen VK) 250, 500mg Tab, 250mg/5mL Oral Susp 
Primaquine Phosphate (15mg Base) 26.3mg Tab 

Pyrantel (Antiminth) 50mg/ml Oral Susp 
Pyrazinamide 500mg Tab 
Raltegravir (Isentress) 400mg Tab 
Ribavirin (Rebetol) 200mg Cap 
Ribavirin/Interferon Alpha-2B (Rebetron) 1000mg/3Munit,  
     1200mg/3Munit Kit 
Rifampin (Rifadin) 300mg Cap 
Rifaximin (Xifaxan) 200mg, 550mg Tab 
Ritonavir (Norvir) 100mg Tab; 80mg/ml Soln 
Tetracycline (Sumycin) 250mg Cap 
Thymol 4% Compounded Soln 
Tinidazole (Tindamax) 500mg Tab 
Trimethoprim/Sulfamethoxazole (Septra DS, Bactrim DS) 160mg/800mg Tab,  
     40mg/200mg/5mL Oral Susp 
Valacyclovir (Valtrex) 500mg, 1000mg Tab 
Vancomycin (Vancocin) 125mg Cap 
Voriconazole (VFEND) 200mg Tab*** 
Zidovudine (Retrovir) 100mg Cap; 10mg/ml Syrup 
Zidovudine/Lamivudine (Combivir) 300/150mg Tab 

Neurology / Psychiatry 
Acamprostate (Campral) 333mg Tab 
Alprazolam (Xanax) 0.5mg Tab 
Amitriptyline (Elavil) 10mg, 25mg, 50mg Tab 
Amphetamine Salts (Adderall) 5mg, 10mg, 20mg Tab; (Adderall XR)  5mg,10mg, 15mg, 20mg,  
     25mg, 30mg CPSR 
Aripiprazole (Abilify) 2mg, 5mg,10mg,15mg Tab 
Atomoxetine (Strattera) 10mg, 18mg, 25mg, 40mg, 60mg Cap 
Benztropine (Cogentin) 2mg Tab 
Bromocriptine (Parlodel) 2.5mg Tab 
Bupropion (Wellbutrin) 75, 100mg Tab; (Wellbutrin SR) 100, 150mg TBSR; (Wellbutrin-XL)  
     150,300mg TBSR 
Buspirone (Buspar) 5mg, 10mg Tab 
Carbamazepine (Tegretol) 100mg TBCH; 200mg Tab; 

                    100mg/5mL Oral Susp; (Tegretol XR) 100mg, 200mg, 400mg TBSR 
Carbidopa/Levodopa (Sinemet) 25/100mg Tab; (Sinemet CR) 50/200mg TBSR 
Chlordiazepoxide (Librium) 25mg Cap 
Citalopram (Celexa) 10mg, 20mg, 40mg Tab; 10mg/5ml Oral Soln 
Clomipramine (Anafranil) 25mg, 50mg Cap 
Clonazepam (Klonopin) 0.5mg, 1mg Tab 
Desipramine (Norpramin) 25mg Tab 
Dextroamphetamine (Dexedrine) 5mg Tab; 10mg,15mg CPSR 
Diazepam (Valium) 5mg Tab; 1mg/ml Oral Solution; 10mg Rectal 
     Gel, 5mg Rectal Gel (pediactric use) 
Dihydroergotamine (Migranal) 4mg/ml Nasal Spray 
Divalproex Sodium (Depakote) 250mg TBDR; (Depakote-ER) 250mg, 500mg TBSR; 125mg  
     Sprinkle Cap 
Donepezil (Aricept) 5mg, 10mg Tab 
Doxepin (Sinequan) 10mg, 25mg, 50mg Cap 
Escitalopram (Lexapro) 10mg, 20mg Tab 
Eszopiclone (Lunesta) 1mg, 2mg, 3mg Tab 
Ethosuximide (Zarontin) 250mg Cap; 250mg/5ml Oral Syrup 
Fluoxetine (Prozac) 10mg, 20mg Cap; 20mg/5ml Oral Liquid 
Fluvoxamine (Luvox) 100mg Tab 
Gabapentin (Neurontin) 100mg, 300mg Cap; 600mg Tab; 250mg/5ml Oral Soln 
Glatiramer (Copaxone) 20mg Kit 
Haloperidol (Haldol) 1mg, 2mg, 5mg Tab 
Imipramine (Tofranil) 10mg, 25mg, 50mg Tab 
Interferon Beta-1A (Avonex) 30mcg/0.5ml Inj 
Interferon Beta-1B (Betaseron) 0.3mg Kit 
Lamotrigine (Lamictal) 5mg TBCH; 25mg, 100mg, 150mg, 200mg Tab 
Levetivacetam (Keppra) 250mg, 500mg Tab; 100mg/ml Oral Soln 
Lithium Carbonate 300mg Cap; (Eskalith CR) 450mg Tab 
Lorazepam (Ativan) 1mg Tab 
Meclizine (Antivert) 25mg Tab 
Methylphenidate (Ritalin) 5mg, 10mg Tab; (Ritalin SR) 20mg TBSR; (Ritalin LA) 10mg, 20mg, 

30mg, 40mg CAPSR; (Concerta) 18mg, 27mg, 36mg, 54mg TBSR 
Midazolam 2mg/ml Oral Syrup 
Mirtazapine (Remeron) 15mg, 30mg Tab 
Modafinil (Provigil) 100mg, 200mg Tab 
Nefazodone (Serzone) 100mg, 150mg 
Nortriptyline (Pamelor) 10mg, 25mg, 50mg Cap 
Olanzapine (Zyprexa) 5mg, 10mg Tab 
Oxcarbazepine (Trileptal) 150mg, 300mg, 600mg Tab; 300mg/5ml Oral Susp 
Paroxetine (Paxil) 10mg, 20mg, 30mg, 40mg Tab 
Phenobarbital (Luminal) 20mg/5mL Oral Elixir; 32.4mg Tab 
Phenytoin Sodium (Dilantin) 125mg/mL Oral Susp; 50mg TBCH; 100mg Cap 
Pimozide (Orap) 2mg Tab 
Pramipexole (Mirapex) 0.25mg,1mgTab 

                Primidone (Mysoline) 50mg Tab 
Pyridostigmine (Mestinon) 30mg, 60mg Tab; 180mg TBSR 
Quetiapine (Seroquel) 25mg, 100mg, 200mg, 300mg Tab; (Seroquel XR) 200mg, 300mg,  
     400mg TBSR 
Riboflavin (Vitamin B2) 100mg Tab 
Risperidone (Risperdal) 0.25mg, 0.5mg, 1mg, 2mg Tab 
Rizatriptan (Maxalt) 5mg,10mg Tab; (Maxalt MLT) 5mg, 10mg Oral Disintergrating Tab*** 
Secobarbital (Seconal Sodium) 100mg Cap 
Sertraline (Zoloft)  25mg, 50mg, 100mg Tab 
Sumatriptan (Imitrex) 25mg,50mg,100mg Tab; 20mg Nasal Spray; 6mg/0.5ml Syringe Kit/ 
     Refill Cartridge*** 
Temazepam (Restoril) 15mg, 30mg Cap 
Topiramate (Topamax) 25mg, 100mg Tab; 15mg, 25mg Sprinkle Cap 
Trazodone (Desyrel) 50mg, 100mg Tab  
Triazolam (Halcion) 0.25mg Tab 
Trihexyphenidyl (Artane) 2mg Tab 
Valproic Acid ( Depakene ) 250mg/5ml Oral Syrup 
Venlafaxine (Effexor XR) 37.5mg, 75mg, 150mg Cap; (Effexor) 75mg, 100mg Tab 
Zaleplon (Sonata) 5mg, 10mg Cap 
Ziprasidone (Geodon) 20mg, 60mg, 80mg Cap 
Zolmitriptan (Zomig-ZMT)2.5mg, 5mg Tab*** 

Zolpidem (Ambien) 10mg Tab; (Ambien CR/ER) 6.26mg, 12.5mg Tab 

Oncology 
Anastrozole (Arimidex) 1mg Tab 
Azathioprine (Imuran) 50mg Tab 
Capecitabine (Xeloda) 150mg, 500mg Tab*** 
Chlorambucil (Leukeran) 2mg Tab*** 
Cyclophosphamide (Cytoxan) 50mg Tab*** 
Dronabinol (Marinol) 2.5mg Cap*** 
Etoposide (VePesid) 50mg Cap*** 
Exemestane (Aromastin) 25mg Tab 
Granisetron (Granisol) 1mg Tab*** 
Goserelin (Zoladex) 3.6mg, 10.8mg Pre-filled syringe*** 
Hydroxyurea (Hydrea) 500mg Cap*** 
Imatinib (Gleevec) 100mg, 400mg Tab*** 
Interferon Alpha-2B (Intron A) 3munit/0.2ml Syringe*** 
Leucovorin Calcium 5mg Tab*** 
Megestrol (Megace) 40mg Tab; 40mg/ml Oral Susp*** 
Mercaptopurine (Purinethol) 50mg Tab 
Methotrexate (Mexate) 2.5mg Tab; 25mg/ml MDV***; 50mg/2ml Vial***  
Pegfilgrastim (Neulasta) 6mg/0.6ml Syringe*** 
Tamoxifen (Nolvadex) 10mg Tab 

Ophthalmology 
Apraclonidine (Iopidine) 1% Opt Soln*** 
Atropine sulfate (Atropine) 1% Opt Oint***; 1% Opt Soln*** 
Azithromycin (Azasite) 1% Opt Soln*** 
Bacitracin 500unit/gm Opt Oint 
Balanced Salt Solution (BSS, BSS Plus) Opt Soln 
Betaxolol (Betoptic S) 0.25% Opt Susp*** 
Brimonidine Tartrate (Alphagan-P) 0.15% Opt Soln*** 
Carbachol (Isopto Carbachol) 3% Opt Soln*** 
Carboxymethylcellulose sodium (Celluvisc) 1% Opt Soln; (Refresh Tears) 0.5% Opt Soln 
Ciprofloxacin (Ciloxan) 0.3% Opt Soln; 0.3% Opt Oint*** 
Cromolyn (Crolom) 4% Opt Soln 
Cyclopentolate (Cyclogyl) 1% Opt Soln*** 
Cyclop/Phen (Cyclomydril) 0.2-1% Opt Soln*** 
Cyclosporine (Restasis) 0.05% Opt Soln*** 
Dorzolamide (Trusopt) 2% Opt Soln 
Dorzolamide/Timolol (Cosopt) 0.5-2% Opt Soln 
Erythromycin (Ilotycin) 5mg/gm Opt Oint 
Eye Irrigating Solution 
Fluorescein 1mg Opt Strip 
Fluorometholone (FML) 0.1% Opt Soln***; 0.1% Opt Oint*** 
Flurbiprofen (Ocufen) 0.03% Opt Soln*** 
Gentamicin (Garamycin) 0.3% Opt Soln; 3mg/gm Opt Oint  
Homatropine (Isopto Homatropine)  5% Opt Soln*** 
Hypromellose (Natural Balance) 0.4% Opt Soln 
Ketorolac (Acular) 0.5% Opt Soln*** 
Ketotifen Fumarate (Zaditor) 0.025% Opt Soln 
Latanoprost (Xalatan) 0.01% Opt Soln*** 
Lodoxamide Tromethamine (Alomide) 0.1% Opt Soln 
Loteprednol (Lotemax) 0.5% Opt Susp*** 
Moxifloxacin (Vigamox) 0.5% Opt Soln*** 
Naphazoline/Pheniramine (Naphcon-A) 0.025-0.3% Opt Soln 
Neo/PMX/BC (Neosporin) 3.5mg Opt Oint 
Neo/PMX/Gram (Neosporin) Opt Soln 
Neo/PMX/Dex (Maxitrol) 0.1% Opt Oint***; 0.1% Opt Susp*** 
Olopatadine (Patanol) 0.1% Opt Soln 
Petrolatum/Min Oil/Lanolin (Lacrilube, Akwa) Opt Oint 
Phenylephrine (Neo-Synephrine) 2.5%, 10% Opt Soln 
Pilocarpine (Pilopine) 1%, 2%, 4% Opt Soln***; (Pilopine HS) 4% Opt Gel*** 
PMX/Trim (Polytrim) 10,000Units-1mg/ml Opt Soln 
Povidone/Iodine (Betadine) 5% Opt Soln 
Prednisolone Acetate (Pred Forte) 1% Opt Soln*** 
Proparacaine (Alcaine) 0.5% Opt Soln*** 
Rimexolone (Vexol) 1% Opt Susp*** 
Sodium Chloride (Muro-128) 5% Opt Oint, 5% Opt Soln 
Sod/Pot/Sod Chlor (Dacriose) Opt Soln 
Sulfacetamide (Bleph-10) 10% Opt Soln 
Tetracaine (Altacaine) 0.5% Opt Soln*** 
Timolol (Timoptic) 0.25%***, 0.5% Opt Soln***; (Timoptic XE) 0.5% Opt Gel*** 
Tobramycin (Tobrex) 0.3% Opt Soln 
Tobramycin/Dexamethasone (Tobradex) 0.3-0.1% Opt Susp*** 
Trifluridine (Viroptic) 1% Opt Soln*** 
Tropicamide (Mydriacyl) 1% Opt Soln*** 

Pulmonology 
Acetylcysteine (Mucomyst) 20% Inhalation Soln 
Albuterol (ProAir) 0.083%, 0.5%  Nebulizer Soln; 90mcg Oral HFA Inhaler  
Albuterol/Ipratropium (Combivent) 120/21mcg Oral Inhaler 
Budesonide (Pulmicort Respules) 0.25mg/2mL, 0.5mg/2mL Inhalation Soln  
Dornase Alfa (Pulmozyme) 1mg/ml Inhalation Soln*** 
Formoterol (Foradil) 12mcg Cap with Device 
Fluticasone (Flovent HFA) 44mcg, 110mcg, 220mcg Oral Inhaler 
Fluticasone/Salmeterol (Advair Diskus) 100/50mcg, 250/50mcg, 500/50mcg Oral Inhaler 
Fluticasone/Salmeterol (Advair HFA) 45/21mcg, 115/21mcg, 230/21mcg Oral Inhaler 
Ipratropium (Atrovent) 0.02% Nebulizer Sol; 17mcg/Dose HFA Oral Inhaler 
Levalbuterol (Xopenex) 45mcg HFA Oral Inhaler; 0.63mg/3ml, 1.25mg/3ml Nebulizer Soln 
Mometasone Furoate (Asmanex) 110mcg, 220mcg Oral Inhaler 
Montelukast (Singulair) 4mg Granules; 4mg, 5mg TBCH; 10mg Tab 
Salmeterol (Serevent) 50mcg/Dose Diskus 
Sodium Chloride (Sodium Chloride) 0.3%, 0.9% Nebulizer Soln 
Spacer (Aerochamber Plus, Optihaler, Inspirease Kit) Device 
Spacer with Mask (Aerochamber) Small, Medium, Large Device 
Terbutaline (Brethine) 2.5mg, 5mg Tab 
Theophylline (Elixophyllin) 80mg/15ml Oral Elixir; 100mg, 200mg, 300mg TBSR; 50mg CPSR 
Tiotropium (Spiriva Handihaler) 18mcg Cap  
Tobramycin (Tobi) 300mg/5ml Nebulizer Ampule 
 
 

Supplements 
Ascorbic Acid (Vitamin C) 500mg Tab; 500mg/5ml Syrup 
Calcium Acetate (Calphron) 667mg Cap 
Calcium Glubionate (Calciquid) 1.8gm/5ml Oral Syrup 
Calcium/Vitamin D (Caltrate) 600mg/400IU Tab 
Calcitriol (Rocaltrol) 0.25mcg Cap 
Cyanocobalamin (Vitamin B12) 1,000mcg Tab 
Ferrous Sulfate (Feosol) 325mg Tab; 15mg/ml Oral Drops 
Fish Oil (Sea-Omega) 1,000mg Cap 
Folic Acid (Folvite) 400mcg, 1mg Tab 
Lactose Free Supplement (Ensure Plus) Oral Liquid*** 
Magnesium Oxide (Mag-Ox 400) 400mg Tab 
Multivitamin Tab 
Multivitamin (Polyvisol) Oral Drops 
Multivitamin Renal (Nephrocap) 1mg Cap *renal insufficiencies only* 
Phosphorus (Phos-Nak) 250/280mg Powder Pack; (K-Phos Neutral) 250mg Tab; (K-Phos 
     Original) 114/144mg Tab 
Phytonadione (Mephtyon) 5mg Tab 
Potassium Chloride (K-Dur) 8mEq, 20mEq Tab; 20mEq/15ml Oral Liquid; 20mEq/Pack Powder 
Potassium Citrate 540mg Tab; 1080mg TBSR 
Potassium Iodide (SSKI) 1gm/ml Oral Soln 
Pyridoxine (Vitamin B6) 50mg Tab 
Riboflavin (Vitamin B2) 100mg Tab 
Thiamine (Vitamin B-1) 50mg Tab 
Tri-Vitamin/Iron (Trivisol + Iron) Oral Soln Drops 
Vitamin A 10,000 IU Cap 
Vitamin D3 (Cholecal) 1,000 IU Tab; 50,000 IU Cap***; 400 IU/drop 
Vitamin E 400 IU Cap 
Zinc Sulfate 220mg Cap 

Urology 
Alfuzosin (Uroxatral) 10mg TBSR 
Allopurinol (Zyloprim) 100mg, 300mg Tab 
Alprostadil (Edex) 10mcg, 20mcg, 40mcg kit 
Amyl Nitrate Inhalation Solution 
Colchicine (Colcrys) 0.6mg Tab 
Desmopressin (DDAVP) 0.1mg/ml Nasal Spray, 0.2mg Tab 
Finasteride (Proscar) 5mg Tab 
Oxybutynin (Ditropan) 5mg Tab; (Ditropan XL) 5mg, 10mg,15mg TBSR; 5mg/5ml Oral Syrup 
Pentosan (Elmiron) 100mg Cap 
Phenazopyridine (Pyridium) 100mg Tab 
Probenecid (Benemid) 500mg Tab 
Sildenafil (Viagra) 25mg,50mg,100mg Tabs***  
Tamsulosin (Flomax) 0.4mg CPSR 
Tolterodine (Detrol LA) 2mg, 4mg CPSR 

Miscellaneous/Devices 
Basal Thermometer 
Blood Glucose Monitor &Test Strips (Precision Xtra, FreeStyle Lite)  

(Contour Test Strips for insulin pump patients ONLY) 
Blood Ketone Strips (Precision Xtra) 
Chapstick Topical Paste 
Condoms (Male, Female) 
Control Solution (Precision Xtra) Test Soln 
Epinephrine (Epipen) 0.3mg; (Epipen Jr) 0.15mg Syringe 2 Pack  
Medication Organizer (Weekly) 
Oral Syringe (5ml, 10ml) 
Pill Splitter 
Sharps Container 
Spacer (Aerochamber Plus, Optihaler, Inspirease Kit) Device 
Spacer with Mask (Aerochamber) Small, Medium, Large Device 
Syringes/Needle (B-D UF II Insulin Syringes 31G) 0.3ml, 0.5ml, 1ml 

 


